CERTIFICATE

Certificate No.: PL 4601598 001 — Report No: A 2459-5-RA
Project No.: 89208129

Holder: Jiffy Packaging n.v.

Bodemstraat 11

3830 Wellen

Belgium
Product . Sub floor: Envoy Gold
Date of test results : February 2013

On basis of the results of tlhe tests specified below, we declare that the above specimen fulfils
the requirements of the TUV guideline: Test protocol impact sound — 2014 EV

NB:  This certificate itself shall not be considered as a type examination certificate.

Properties and test methods Requirement | Results

ISO 10140 and 1SO 717-2 Type test Pass
Tested product combination (from top to bottom)
- 8 mm Click laminate

-4 mm Envoy Gold

Full details of the results can be found in the following report(s):

Reference Date of issue
Report: A 2459-5-RA May 2013
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Precisely Right.




